

*Results of Tests on Brick conducted in accordance with ASTM C67-09 Standard Method for Sampling  
and Testing Brick and Structural Clay Tile*

05/20/2011

Name:	Whitacre-Greer Fireproofing Company 1400 South Mahoning Avenue Alliance, OH 44601	Plant:	Whitacre-Greer Fireproofing Company
Phone:	(330) 206-2009	Report Number:	WGFC-0013
Fax:		Sampled Date:	05/18/2011
		Lot:	
		Product Code:	
Sample Description:	<b>4 x 8 2 1/4 shade 52 Majestic</b>		

							Test Date
<b>Compressive Strength</b>		<b>1</b>	<b>2</b>	<b>3</b>	<b>4</b>	<b>5</b>	<b>Average</b>
	<i>psi</i>	9,313	9,335	9,729	9,463	10,673	9,703
	<i>MPa</i>	64.2	64.4	67.1	65.2	73.6	66.9
							05/20/2011

Denis Brosnan, Director

John P. Sanders, Ph.D., PE, Associate Director for Operations